GN89 R ¥ ...
HIGH SPEED OVERLOCK SEWING MACHINE
INSTRUCTION BOOK
PARTS CATALOGUE

H{EH%E / To The Operaters

BATTAE T R v S 5 P A 2 vl il v 2 5 08 L o DA SR BN BL(H5 5 ) o T VR BRI 2 9145,
OB S 1 A BL &5 BhEE 2V B Mo e W0 0 68 1 ik, i 4R o AR AR B0 2R 5 R
B IRIERS, W SETE A NN Ih B @A ik Z A WAREEE 5, AT DA Eh A B

Thank you very much for using our Ultra High speed, Straight Needle, Overlock Safety Stitcn
Machine. Before operating this machine, please study this book thoroughly, understand the functions
and features of the machine. Then it will help you to increase your sewing efficiency and quality.

ATTENTION: Because this is an ultra high speed machine. Do not run it before filling oil and
making sure the correct turection of motor.

P/ Fig.1 F/Fig.2

Pl2E &% / How To Install The Machine

Ly WRASHLIT B 5 A R P B % AL S P B B Z RE A, K022 % e L s b - DT AURE, BLFs
FH B 5 R i Z B A 100mm, 2P0 Smm,

2, ik ahiRPe T AL, BRI T A,

3. TEHAFP Y A PR S R,

4, RSB ZHE MR T 10, B Z RN F RN E T4 10mm e, KR S5
FREI SR, (B O — .

I. Install the machine according to the table cut-out diagram, Cushion Rubber and Rest Board as enc-
losed. In case of semi-submerged, the distance between Needle plate top surface and Table Top is
about 100mm, and for fully-submerged is about 5Smm.

2. Setting the pedal of clutch motor to the left side and the pedal of presser foot lift at right ride.

3. Install the cloth waste chute, thread stand as parts list.

4. Be sure the motor turning direction is clockwise. And the belt can be pressed inward about 10mm.

NOTE: The dimensions of motor pulley and sewing speed are shown in Table 1.

FilezZ B F

SIBIL 25 16 5 £ k3 DY A~ J2 301 P 3 A T e e i BE 2 0% S BE s %, 8 P 45 i o W T s
¢ 31 Je 155 o
Please run the new machine in the first four at 20% less speed than maximum. Then replace the
new oil and threafter the machine may be operated up to maxim um speed.

i |

#E / How To Operate The New Machine



W iEiHZ i ENSE# / Lubrication And Drainage

—. ERBAZEN E1

- RFRREZALEIT, VAL N BB Z A R sk FIMOBIL# 1088 SGIPAF M1 24 2 Bk

A M fRA A TFahks | B ZBIEIRL, SR O0RERZA

. HEihzER B2

- RFIREE AR BT, fEdh S 2 HEH G IR

- AP 2 o, WP YA R E R B RS 20U A A K

- APLES RN A MM, BN A HRE PR, SREREREN.
=. stz
1. Lubrication Fig.1

Remove Screw A and fill in enclosec ultra high speed lubricate oil (or similar to Mobil#10, Esso#32)

until the top of Oil Level indicator between two lines of Oil Levek Sight Window, Then replace Screw A.

When the machine is operated for the first time is was idle for a long time, please be sure to oil the
top of the needle holder, guide, upper looper guide etc. Before operating the machine.
2. Drainage Fig.2

Remove Screw A and drain out the o1l then eplace Screw A.

For keeping the good lubrication and machine life, please replace the new oil when the new machine
has been operating over four weeks, And after that, change oil every four months.

This machine has been fixed with o1l filer, Please clean it every month or replace a new one if nec-
essary.
3. Needle Cooling Lubrication-Silicon oil.

ZF4Hi% / THREADING THE MACHINE

IHI R SRR S S E AR, iR ZFEMIIENZE, P58 A FHE
BE.

Refer to the sewing type you need for correct threading. Any incorrect threading may cause thread break,
uneven stitches or skip stitches etc.

H {55 71516{f Jfl/For seamtype 516 only {Lftd42k i /For four thread only




¥ 2898 % / Thread tension

Pel/Fig.5

P ui 5 6 AR SR Y M BB R . TR, £k, ¥R R WARRESE Z AR 2 %,
The thrcad tension be adjusted according to sewing fabric, thickness, sewing thread, seam width,

stitch length etc. Therfore the pressure of the Tension Nuts or Thread Guides must be adjusted in each
individual case.

—., AEHZIEEZXE BE5
< S — U R L OO R B | 2 B A 4 v Rl 2R
- o UM R P A B 2k
S R B aE k.
S8 D {40 L 7 o DU 2 B2k

1.Tension Nuts Adjustment. Fig.5

- The tension Nut (I) controls the double chain needle thread
or left side overlock needle thread.

- The tension Nut 3 controls the double chain looper thread.
- The tension Nut @) controls the overlock needle thread.
- The tension Nut @) controls the upper looper thread.

- The tension Nut @ controls the lower looper thread.

—., SaEZXR E6
- AEERAY Ji S04, 512, 514, HOOB TR P, A )AS03%5058, FOOHE
b b
- BRIIMEHEE Y . 4 B R ME
2. Needle Thread Control Fig.6

In case of sewing type 504,512, &514, push Thread guide () and @ to lowest point, and up to
highest point fo sewing type 503,505.

Note: The(+) direction is for more needle thread tension,and the (-) direction is for less needle thread
tension.

=, BfrELXE BE7
- FEEEA A AS512, S04 LA R ERAR, BORO MBS LENE, HBLHA
4503, 504, 514K FAHBERE AR, BORQMWEBEEELENE.

Bl Sl Om F
Afi: JEEThgigk BXi: 5 FIE Chli: 845 HAS512
- [ 4 b .

Dii: REM&Zk Exi: SR +hRAERGES, RZBD,



3. Looper thread Control Fig.7

For sewing type 512, when Upper Looper is extremely left, push takeup (D and (@ at the position
as the chain line(-----).

In case of sewing tupe 503, &505, When Upper Looper moves to lowest, set Take up Dand @
at the position as the continuous line (-----).

Adjust thread guide @as follow. Point A-for stretchy thread is used.

Point B--for seaming and blindstitch hemming. Point C--for seaming tupe 512.
Adjust Thread guide @as follows.
Point D--for stretchy thread is used. Point E--for seaming and blindstitch hemming.

NOTE: The direction is for more thread in sewing seam, and the direction is for less thread in
sewing seam.

M, REEORIEEXR [EH8

IEF 2R PE g b B M R T E i i, AR AFfE A d i 2, kR
R 2 2 5% gl ™ 48 3 1) LIS B 1 W) A R AR .
4. Chain Looper Thread Cam Control Fig.8

When the needle moves to its highest position, the right corner of the Thread Cam @) matchs with
the upper surface of Thread Guide Bracket(D.

oosen screw (Dand adjust the thread cam @as clockwise is late for timing of looper thread cam.

St

¥
5 D
@
O

2 Pel/Fig.7




12228 % / Thread tension

M BB AR, 5 Zh BB 2 AN I i R
- FREEE T IRHDTF R g Bl A BE B R A, VR S B AR AR 90T 2 R BOT e .

The stitch length adjustment 1s made accoring to the sewing fabric, differential feed ratio etc.
Keep pushing the Push Botton enter deep inside.

Keep pressing the Push Botton and match the desired stitch length which is shown on the pulley
with the indicating point of Belt Cover.

# %t / Needle replacement

- [EHIDC+27 skl BB Z ¥t .

" e R 22 D,

Please use DCX27 or equivalent needle size.
Loosen Screw(Dand remove the old needle.

I K hE e ;| L Arse # % / Pulley scale
Maxidiff Machine
ratio type 1 2 3 4 5 6 q
B #12k/Seaming I 1.5 2 2.5 3 &5 38
1:3 $il #8/Shirring 0.7 | 1.4 17 7. 2.3 25
1:1.3 W Ei1/Sergin| 1.6 2.3 3.1 3.9 4.7 5.4 5.9
1:4 |Ir#,‘|1m§rf5paciall 0.6 0.9 1.2 1:5 1.8 2.1 1
\ ©)
| _ i /@
/., ;
P
P/Fig.9 J Bel/Fig.10

i %22 OIFHL B ¥
- RFFEHE LR, IR 2 2@ E C.

Insert the needle which long groove faces you ard push it up deep into the needle hole until it
stops and tighten Screw (1.




L RE(FERES 2 EREEEZ L) / Differential feed ratio adjustment

O ESFH Ziaal K Tor i Higahk, WA R 4emi ok, Bz s

VA HE 1 A TR MR 22 (O 5 2h ¥R 22 @Ik &L J5 ml i O A BHpSK , B 2 WIWess, oo ) v
TR D,

T MNET Q.2 &bl fe 2 R02mf Eghbeax 1: 1, FoR e (e 20 0120, BRd, W[ {difs
EHibgk £1:0.7,

The differential feed ratio 1s the ratio of movements between Main Feed Dog and Differential feed
dog, when the movement of ain feed dog is biffer than differential feed dog, the fabric be stretched
in sewing, Othereise the fabric be shrinked.

Loosen Nut(Dthen rurn screw @in clockwise for stretching the fabric, and in reveres direction for
shrinking the fabric then tighten Nut(D).
Note: When the furface of adjusting level(3be set at the scale (@) the defferential feed ratio is 1:1,and
if it be set over the scale its ratio can be adjustable up to 1:07.

¥ Scale L 12 |3 |4 | 3 :

®
#zn | 1:13] - |1:0.7]1:09|1:1.1f1:1.3 ¥
FHER 1.2 11:0.7) 1:1 |1:1.4]|1:1.7] 1.:2
Differen-
tial Fasd 1:3 | I:1 J1:1.5] 1:2 |1:2.5] 1:3
ratio 1:4 |11 116|123 1:2.8] 1:3.3

PH/Fig.11




BFREO T ZHEX R / Parts relation and timing

—. fHFstRz B2
e FRE RS, FHREONA

B CL A ) TR 2 B, bR | :
HL2SE H95-9.7mm ({H 5 FAHLE K10.8 ‘ aﬁ
' 12 \\

—11.0mm,  XUEFEE A e smims He A
£ Mg 0—0.3mm, {H 45 ¥ T B 4 il Vi
B1.2mm,

A9.59.7
Jockz et sh EFFER 22 D 1L LA T4k High Lift 10.8-11

et ENT R, 5 sl Bt AR (G fEL
Mvp R, BERHRREREE @ LLRAE M
SR B IE B S A, SRR R R EWH SRR R2O,

1. Needle and Needle Plate Fig.12

When the Needle moves to the highest position, the distance between needle point (left needle if
two needle) and needle plate is 9.5-9.7mm for standard lift machine or 10.8-11.0mm for high lift ma-
chine, Each needle must centers in each needle slot of Nedle plate. The right needle musted ahead ab-
out 0.2-0.3mm than left needle. And the distance between the needle point (right needle if two needle)
to needle slot of Needle Plate or presser foot 1s 1.2mm.

Slightly loosen Screw(Dof Needle Drive Crank.  Rotate the pulley to check if needle center in
each needle slot of needle plate. or you may lossen screw(@and adjust needle holder.

Rotate the pulley for removing the needle to the highest position, tap the Needle Holder guide
until the correct needle height is obtained. Tighten screw (D).

Z. kA5 zXxF E13

Y LSt RRAN, A% KNS 0EL4.5-5.0mm, NEHE AL DS A
iR 298h5.5—6.0mm,

2. Upper Looper (Spreader) and Needle Fig.13

When the Upper (spreader) moves to the extremely left, the distance between the point of looper

(spreader) and center line of needle is 4.5-5.0, for 1 needle (spreader) to center line of left needle is
5.5-6.0mm for 2 needle machine.

P/Fig.13




=. TAf5zx®E EH14, 15

F AR, AR5 E D
ER (AUEHIFEL A ¥ b E) Z R B ABRAEFEDLKY -
34-32mmeaFedlds: 3.0-3.2mm,

" F AR D WUE B EL A )
I, %45 2% 2B A0-0.5mm,

M, EAst5TaAZXE E16

b, FarHEas, Al
%00, A WEEEEHIR, HEPEALSH0.5mm
Be B A0.2mm,

MEHEA CAE, Y NTBZi
g 450.1-0.2mm,,

., #HESIRZXE BE17

b 2SR B ORI EL A EE A
fE)rpul gt , B9 SE h AZ B A Omm
MEHEE S 1 RA R, B0 BB Z B
A0.1-0.2mm,

. BEQst5HzXF  E18

s B) 5 12 5 b e ik ) B e B P oD
i Z i p§2.5mm,

3. Lower Looper and Needle Fig.14 15
When the lower looper moves to the extremely left, the distance between looper point and center
line of needle (left needle if 2 needle )is 3.4-3.6mm for high lift machine. When the lower looper
moves to the center line of needle (left needle if 2 needle) the gap between needle and looper 1s 0-0.0 Smm.
4. Upper Looper and Lower Lopper Fig.16
When the Upper and Lower Looper is crossed.
5. Needle and eedle Guard Fig.17
When the Lower Looper point is opposite the center line of Needle (left needle if 2 needle),the
gap between Needle and rear Needle Guard Ais Omm, When Needle moves to the lowest position,the
gap between Needle and front Needle guard B if 0.15-0.2mm.
6. Chain Looper and eedle Fig.18
The Chain Looper must be fixed into the lowest position of 1s holder and when the Chain Looper
moves the the extremely left, the distance between the looper point and center line ofneedle 1s 2.5mm.

0.0
A [@ r’
A
i . 0.15-0.20 ’[
B | }
0.2 . — :
—_ .%-I’ ‘ -
i Needle . @/
i =
T - B .

P/ Fig.16 P/ Fig.17 Pe/Fig.18




B
7 ¥t / Needle break

JE[E /REASON

Eﬂﬁlﬁﬂ’rublem settlement:

b = |

1% / CORRECT

1, §detsilin 1, dmEs, K@mnmEnd
2. 5 RSEARS 2, ERLEGAE B2 28

3, (e 3, Wi

4, S mE R 2R REHIR 4, WMk 582 XR

5. ¥ Az Xk RmER 5. MBS ZXR

6, FHAA FHHREIRIE PP e 6, WRITEEHBakEr, SR

I. Reset needle correctly.
2. Use properly needle for fabric and thread.

1. Needle installed wrong
2. Wrong needle size

3. Needle is bended.

4. Wrong relation with Needle Guard.
5. Wrong relation with looer.

6. Needle does not center the needle
slot of Needle Plate or Presser Foot.

T2k / Thread break

[RE /REASON

. RMAAR

. ERHIgNA ek EHLK

LR Rt

P2k K 5

PRI

. R

c FHIRBERLE s (DFHE AL Hah
(2)eh B s

E.E%FLmﬁ

9. H5 A ZXHRHIR

10, ﬁ A%, HHEE ST ERERTE

. Inferior quality of thread.

Thread thicker than Needle hole.
Wrong threading.

Thread tension 1s too strong.

. Needle installed wrong.

Thread Stand installed wrong.

Over heat of Needle 1.No silicon oil
2 Wrong setting of Needle Guard

8. Thread Disc or Guide is burred.

9. Wrong relation of Needle and Looper.
10. Needle, Looper needle Plate and guide
is burred.

L3

-] O h b b
-

e

3. Replace new needle

4. Readjust Needle guard.

5. Readjust looper.

6. Readjust the Needle Plate and Presser Foot.

%1% / CORRECT

. SO SR AP 2R

L BEH 25

. EPEWSLE

. TRk R

. WP E#REE

. EPRRE ALk aE I B
(DI 20
Q)T

8. kAR Hi i
O, MBHEAHZXR
10, ¥&2: 6 J ol i i

1. Use good quality thread.
2. Use proper Needle for fabric and thread.
3. Rethreading correctly.
4. Readjust thread tension nut.
5. Reset needle correcly.
6. Reset thread stand for threading smoothly.
7. (1) Fill in Silicone oil.
(2) Readjust Neele Guard.
8. Gring off polish or replace new one.
9. Readjust Needle and Looper.
10. grind off, polish or replace new one.

e = WLV B ST o



2k%t / Skip stitches

EE / REASON

1, ¥HS5 282 R
2, FERHTIRA

3, FHEEEwTin

4, Pk Jy Ao ek 5
5. AFHREBSRE L
6, ¥

7. DEF N R

Wrong relation of Needle and Looper.

. Wrong threading.
. Needle installed wrong.
Inadequate thread tension or tension

too strong.
. Looper point 1s damaged.
. Needle is bended.
7. Wrong installed needle Guard.

¥A4%84& / Loosen stitches

JR & / REASON

I, SRR

2, Z&EAH

3, TRERREIAR L Pk

4, ¥rgccakdh

5. HHS AR

1. Wrong threading

2. Thread is thicker than Needle

hole.
3. Tension Disc do not press thread
properly.
4. Needle thread is not lubricated.
. Wrong setting of Needle and
Loopers.

ool

o Lh

LA

X% / CORRECT

et S A X &R

. mPEERL

. WETIEM L

. e P e i

. BB o R
. HeT

7, WPETREZRENE

Readjust Needle and Looper.
Rethreading correctly.

. reset Needle correctly.
Readjust Thread Tension Nut.

o n I el D e

P A

Lh

. Replace new one.
. Replace new one.
7. Readjust Needle guard.

=}

%% / CORRECT

1, EHHEL

2. WA YRS Z2 5 ek
3, MR ELRREIE Y AL
4, #@Inakdh

5. ERNEWRE

1. Rethreading correctly.
2. Use proper Needle.

3. Reset Tension Disc properly.

4. Fill silicon oil.
5. Readjust needle and loopers.



4441 / Uneven stitches

F & / REASON

1, ZFERuTiR

2, SRR RYEH

3, P IERERIR

4, NARAEF (D¥Ew (2)))8
5. g fLeEls

6. FR52

7, BFHREAE

8, L) ol A 5

1. Wrong threading.
2. Thread stand installed wrong.
3. Lower Knife installed wrong.
4. Knives do not trim neatly.

(1) Knives installed wrong,

(2) Dull lower knife.
5. Thread Disc or Guide 1n burred.
6. Needle point 1s damaged.
7. Inadequate heigh of feed dogs.
8. Inadequate thread tension.

4E SR a 4 / Wrinkled stitches

J2#E / REASON
1. Pegk F b ksm

%% /| CORRECT

1, WLk

2, HPrES L@ A M
3, WP )

4, (1% 7)) EMd &
5. HHTk

6, el

7. % IEH L

8. AR HE o

1. Rethreading correctly.

2. Reset Thread for threading smoothly.
3. Readjust lower knife.

4. Correct as follow:

(1) Readjust Knives.

(2) Sharpen or replace new knives.
5. Gring off, Polish or replace new one,
6. Replace new Needle.

7. Readjust feed dogs.
8. Readjust Thread tension nut.

(2) % ] s A58 38 v

%t % / CORRECT
1, 7R a2 ol i



IhGE

#

@

o oth o L b
#

h

=

1B Hs 72 i 58K 358
5 RHHACSE N FH
NFENRY)

. ZEAERAR S

AR
030 Y BE LE BB AR

1. Thread tension is too strong.

2. Inadequate pressure of presse foot,
3. Inadequate height of feed dogs.

4. Knives do not trim neatly.

5. Differential feed is not matched.
6. Needle 1s too thick.

7. Seam width is too narrow against
the chain off finger of Needle palte.

JRE / REASON

1.
"8
L 8
4,
h
6.
T
5.

-] o LA e L k) =

LR HR
a2t ieaa g M AL & Aol
IhEE &) ¢ I W WA

SFEEEHTIR

3 2 i 1S O K Bk

5 a2 X RER
R R T
Pl R CHRS

. Presser foot installed wrong.

. Inadequate timing of looper thread cam.
. Double chain looper installed wrong.

. Wrong threading.

. Inadequate or too strong thread tension.
. Wrong relation of Needle and looper.

. Meedle Plate Thread Disc or Presser foot

is burred.

. Thread tension disk is rough.

. e A TR O 5
BSOS B
. HERJ] Jy SR an
+ iyl M 22 B s
. HEEATIE Z
. LR

=1 o h s L b

. Readjust thread tension nut.

. Readjust Presser foot pressure.

. Readjust feed dogs.

. Readjust knives or sharpen knives.

. Readjust differential feed ratio.

Use proper Needle for fabric and thread.
Readjust seam width or replace chaim off
finger.

s = LV~ PV S

Z ANAEE / Thread chain does not come out smoothly

¥t / CORRECT

. P IE i

. Y R

. TR R

. ERNEEER

o TR 2 P R Y

. AR H LA ZXR

. A s A T
. kA B T

. Reset presser foot correctly.

. Readjust Looper thread Cam.

. Reset Double chain looper correctly.
. Rethreading correcty.

Readjust Thread tension nut.
Readjust Needle and looper.

Gring off, polish or replace new ont.
. Polish thread tension disk.

o0 ] O Lh e e bkd —

R o

—. ¥55E84 / Frame assemblies

OB BHRE . g - % R Amt. Req.
Ref.No| Part No. 3 4 5
I MI-1 BT pin 1 1 1
2| M12 $a:: cloth plate 4 | 4 | 4
3 M1-3 fLH colloid cose 1 | I
4 Mil-4 fLH colloid cose 1 l 1
5 M1-5 i 20 thread guide tube 2 2 2







—. HIEER1%1 / Frame assemblies 1

o5 EHRS| 5 g e $ & Amt. Req.

Ref.No| Part No. 3 4 5
1 M2-1 T cover 1 | 1
2 M2-2 o2 ] SCrew 4 4 4
3 M2-3 % e washer 1 1 1
4 M2-4 [ $3] SCrew 3 3 3
6 M2-6 bR oil gauge 1 | l
7 M2-7 $RET Screw 4 4 4
8] M2-R8 s left cover | 1 I
0 M2-9 g 2| o1l seal 1 1 1
10 M2-10 SRE] SCrew 1 1 1
11 M2-11 He#F 35 presser barhead l l 1
12 | M2-12 PR 1 | 1 1
13 M2-13 BRET screw 21 1
14 M2-14 $RE] screw 2 2 2
15 M2-15 L $d] SCTew ; 1 1
16 M2-16 Al R 6 front cover snaping 1 1 1
17 M2-17 WRET SCrew | 1 1
18 M2-18 BEE] screw 1 1 ]
19 M2-19 i 5%t locking plate ! 1 ]
20 M2-20 ik oil gauge 1 1 1
21 M2-21 M F R fan cover 1 1 |
22 M2-22 He i i belt cover 1 1 I
23 M2-23 Rl SCrew 3 3 3
24 M2-24 P 2% thread tensor 3 4 4
25 M2-25 AL 28 i fant thead guide plate 3 4 4
26 M2-26 i £k tht thread guide plate ] 1 |
27 M2-27 g ET SCrew 2 2 2
28 M2-28 it £ i thread guide plate 1 | 1
29 M2-29 I Al left anterior cover 1 1 1
30 M2-30 R ET SCTEW 3 3 3
31 M2-31 i %t looking plate 1 1 |
32 M2-32 WRET SCTEW 1 1 1
33 M2-33 R ET SCTEW 1 I 1
34 M2-34 HI [ 14 front plate 1 1 1
35 M2-35 - 53 SCTEW 1 1 I
36 M2-36 W hinge pin 1 1 1
Rt M2-37 345 hinge 1 | 1
38 M2-38 R hinge pin spring 1 1 ;
39 M2-39 BRE] SCrew 1 ] 1
40 M2-40 PRET screw 1 1 1







=. HEERH2 / Frame assemblies 2

F 5 Z0RS £ B Niiiie ¥ & Amt. Req.

Ref.No| Part No. 3 4 5
1 M3-1 a to cloth plate I 1 1
2 M3-2 hH shaft pin 1 1 l
3 M3-3 ERE] SCrew | 1 1
4 M3-4 HTEL copper sheathing 1 1 1
5 M3-5 #h washer 2 2 2
6 | M3-6 iR Al washer 1 | 1
7 M3-7 e €] screw 3 3 3
8 M3-8 B h washer 3 3 3
g M3-9 WEET SCrew 3 3 3
10 M3-10 Bh i 4 cras pad 1 | 1
11 M3-11 ) 5 slide cover 1 1 1
12 M3-12 ERE] SCrew | 1 I
13 M3-14 HhH washer 1 P
14 M3-16 o sping 1 i
15 M3-17 ShOrsRET shaft screw 1 1 1
16 M3-13 LET SCrew 1 1 1
17 M3-15 Cial il bach plate 1 ] 1
18 M3-22 BWIE St lower knife holser bnck plate 1 1 1
19 M3-18 | %I SCTEW 1 1 1
20 M3-20 Bh i i crash pad I 1 1
21 M3-21 R E] SCrew 2 2 2
22 | M3-19 + % snapring 1 1 1
23 M3-23 s screw ] 1 |
24 | M3-24 BE washer 1 1 !
25 M3-26 WEET SCrew 1 1 1
26 M3-25 # washer 1 ] 1
9] M3-30 Bhidr shield 1 1 1
28 M3-31 R holder l 1 1
29 M3-29 #h washer 2 2 2
30 M3-28 BRE] SCIewW 2 2 2
31 M3-32 [k head cover | 1 I
32 M3-27 W El screw 1 | 1
33 M3-37 LRSS el cloth back plate ] l ]
34 M3-36 | SE¥T SCrew 2 2 2
35 | M3-39 fi B 4R rear window plate 1 1 |
36 | M3-38 EET SCrew 2 | 2 2
37 M3-41 L4 W poper washer | 1 |
38 M3-42 poll ok upper left cover l l 1
39 M3-43 BRET sCrew 5 5 5
40 M3-33 Bl washer 2 2 2
41 M3-34 ERET SCTew 2 2 2
42 M3-35 $4 R | 1 1







0. FiER4Y / Main shaft assemblies

s 2ms] . S B i Amt Req

Ref.No| Part No. 3 4 5
1 M4-1 1 4l main shaft 1 1 1
2 M4-2 o A1 b wheel 1 1 1
3 M4-3 8 b ool ) rear shaft bearing cover 1 1 1
4 M4-4 i £l i) sl A rear shaft bearing cover washer ] 1 1
5 M4-5 1 ot g 4 18 main shaft spring washer 1 1 1
6 M4-6 Esrh s main shaft bysgubg asm 1 1 1
7 M4-7 E [ Ef 18 Seal ring 1 1 1
8 M4-8 ol ok main shaft queen shaft bearing 1 1 1
9 M4-9 SRR b oil pump worm ] 1 1
10 M4-10 + il A& main shaft bearing 1 1 1
11 M4-11 - % shaft end bushing washer 1 1 1
12 M4-12 EfhAET main shaft light bushing ! 1 1
13 M4-13 HhA& 80200 bearing 80200 1 1 1
14 M4-14 ok bearing cover 1 1 0

SM4-14 Hho& bearing cover 0 0 1

15 M4-15 i o5 4 bearing cover washer 1 1 1
16 M4-16 ki pulley 1 1 |
17 S5M4-17 1" 5 il bulgy pulley bearing 0 0 1
1 S073 44 £ pulley screw 1 1 1
2 W03 BEafv$ o ¢ | 4 [ pulley screw washer 1 1 1
3 S070 B A e I 22 pulley set screw 1 1 l
4 S085 BT e fr g &1 pulley set screw 1 1 1
5 S032 BBk 32598 E]  rear shafting bearint cover srew 3 3 3
6 S043 M SR EE £ oil pump worm screw | I 1
7 S078 ipaR: 331 SCrew 2 2 2
8 S019 ML E] SCrew 1 1 1
9 5022 Mok G bearing cover screw 3 3 3







f. BHHEE

4 / Needle bar assemblies

S \FHRS p g Name 3 & Amt. Req.

Ref.No| Part No. 3 4 5
| M5-1 HHEY crank | 1 |
2 M35-2 HRET screw 1 1 1
3 M5-3 SEET screw 1 1 1
4 M5-4 HF pin 2 2 2
5 M35-5 iifas oil wick 2 2 2
6 M5-6 T connecting rod 1 l 1
7 MS5-7 e ¥] screw 2 ¢, 2
8 M5-8 e back plate 1 l 1
9 M5-9 BRET SCrew 1 1 |
10 MS5-10 £ FF needle bar | | ]
11 M5-11 L 3% SCrew | 1 |
12 M5-12 i E needle bar ring 1 1 1
13 M5-13 ith &t oil seal 1 1 1
| 14 M5-14 W ET sCrew 1 | 1
15 M35-15 Rk connector 1 1 ]
16 M5-16 & oil pire 1 1 |
17 M5-17 fLZE spout plug 2 g 2
18 M35-18 E] SCrew ] I 1
19 | M5-19 £ i needle bar | 1 1
20 M5-20 ORJ}H N type*‘O"washer | 1 1
21 M5-21 HT pin | 1 1
22 M5-22 WEET sCrew 1 1 I
23 M35-23 BT screw 1 1 I
24 M5-24 HH 4 crank 1 1 I
25 M5-25 B2 E] SCTEW | 1 ]
26 M5-26 & snap ring 1 t 1
27 M5-27 #h washer ] 1 1
28 M35-28 8 snap ring : 1 1
29 M5-29 KR long connecting rod 1 I 1
30 M5-30 BRE] SCIEW 2 2 2
31 M6-31 k5 upper shaft 1 1 1
32 M5-32 WEET sCTEW 1 | 1
33 M5-33 By need clamp 1 1 1
34 MS5-34 Wl screw l 2 2
35 M5-35 BRE] SCrew | 2 2
36 M5-36 £l m_ﬁedle clamp ] 1 I
37 M5-37 WREl screw 1 2 2
38 M5-38 ity needle clamp 1 1 1
39 M5-39 i needle clamp 1 ] |
40 M5-16 AT RS- s balance block I 1 1
41 S099 WET SCTew 2 2 2







a & BIER 1

¥ 8 |Enas , o - "% B Amt. Req.

Ref.No| Part No. | 3 4 5
l Mé-1 i pressor foot shaft 1 ] 1
2 M6-2 | BT pin I 1 1
3 M6-3 BB pressor foot 1 1 1
4 Mé6-4 BRE] sCrew 3 3 3
5 M6-5 ALk J) thread cutting knife 1 1 1
6 M6-6 P iaa finger protector ] l |
7 M6-7 LRl 44 SCrew 1 I 1
8 M6-8 RTE: 34 nut 1 I 1
9 M6-9 PR spring I 1 l
10 M6-10 #F lifting handle 1 1 1
11 M6-11 PR spring 1 | 1
12 | M6-12 WRET screw 1 1 1
13 | M6-13 BRET screw 1 1 1
14 | Mé6-14 P 1 I 1
15 M6-15 51 e B washer 1 1 1
16 M6-16 i pin | I 1
17 M6-17 e AF e 1 presser bar form 1 I I
18 | M6-18 P i slide lover 1 1 |
19 M6-19 JE R 4% presser foot shaft bushing | I I
20 M6-20 T 5§ spring I 1 1
21 M6-21 3 e presser foot cranh I 1 1
22 | M6-22 +6 e ) presser foot cranh 1 1 1
23 M6-23 BRET screw 2 2 2
24 | M6-24 Hi 1 l I
25 | M6-25 R screw 2 2 | 2
26 M6-26 ERET screw 3 3 3
27 | M6-27 L nut 1 l 1
28 M6-28 ¥ He BIAL A presser foot lever I I 1
29 M6-29 5 hggk 1 1 1
30 M6-30 1i FE RIS ¥T presser foot screw I I 1







+. F4&ER4 / Thread guide assemlies

G| FHRT %, o Ko ¥ & Amt Req.
Ref.No| Part No. 3 4 5
1 M7-1 RIS thread tension spring | 2 2
2 M7-2 YL BRT] thread tension screw 3 4 4
3 M7-3A Wil H: 8% B} thread tension nut 3 4 4
4 M7-4 R FE AL Bh 3R thread tension spring 3 4 4
5 M7-5A e s 1k 3h 2 thread tension spring retainer house 3 4 4
6 M7-6 ®hH thread tension disc 6 3 8
7 M7-7 £k i thread tension disc washer 3 4 4
% M7-8A i £ thread guide 2 2 2
9 M7-9 Hk £k upper thread take-up I ] 0
5M7-9 ;3530 upper thread take-up 0 0 1
10 M7-10 GEM £ oil box | ] i
11 M7-11 ML R oil felt 1 1 1
12 M7-12 i £k 3 thread guide 1 1 1
13 M7-13 ik M AR e oil box washer | ] 1
14 M7-14 R o oil felt 1 1 |
15 M7-15 = et tension spring 1 1 1
16 M7-16 ek &R thread controler disc holder 1 ] 1
17 M7-17 o 8 spring 1 1 1
18 M7-18 EEW TN E thread controller disc guide bushing 1 1 1
19 M7-19 £ e throat plate positionign rod 2 2 2
20 M7-20 £ throat plate barcket 1 1 1
21 M7-21 i 2 thread mark guide 1 1 0
5M7-21 it £ thread mark guide 0 0 1
22 M7-22 FEHY teat needle guard 1 1 1
23 M7-23 W R o thread tension spring 2 2 2
24 4M7-24 GUEiEI g = front needle guard 0 1 0
IMT-24 Bl FPE front needle guard 1 0 0
5M7-24 GEiAE front needle guard 0 0 I
25 4M7-25 3% throat plate 0 1 0
3M7-25 £HR throat plate 1 0 0
SM7-25 £ throat plate 0 0 1
26 M7-26A i £ i thread guide I 2 ]
27 5M7-27 11 £k thread guide 0 0 1
28 5M7-28 ikl needle guard | 0 0 1
29 SM7-29 NI needle guide II 0 0 ]
30 M7-30 ikl needle guard barcket 1 | 0
SM7-30 PSR needle guard barcket 0 0 1
31 M7-31 ] snap plate 1 1 1
32 M7-32 {5 snap plate washer 1 1 1
| S099 Lt 33 screw 1 I 1
2 S035 FHHTERE] throat plate screw 2 2 g
3 5016 AP EFHURE] fornt needle snap screw 1 1 I
4 5061 FHi R throat plat barcket screw 2 2 2
5 S015 LG R ERET thread guide holder screw 2 2 2
6 S033 R 17 oil box set screw 1 1 1
7 S072 REM e B ERRE] oil box washer set screw | | 1
8 S005 Ja B R ET rear needle guard screw 2 2 .
9 5023 ik Rl i needle guard screw 1 L. | 3




10 W07 G RER needle tuard washer l | l
11 5017 :t51 - 44| thread take up screw 2 2 2
12 S103 P snap plate screw I 2 2 2
13 S019 Bl L 530! snap plate screw II 1 1 l
14 S104 P8 (R T snap plate set screw I I 1
15 S(045 iakigel.1-$1] SCTEW 2 2 2

XI” AN TYPICAL INDUSTRIES CO.,LTD.

Add: No.335 Taibai South Road,
Xi‘an, P.R. China- 710068

Tel : + 86 - 29 - 88279091 88279150

Fax : + 86 — 29 — BB249715 88245215
E - mail: typical@ chinatypical.com
vHttp:www.chinatypical.com




J\. LZE%$t&84 / Upper looper assemlies

o o % & AmtReq
Ref.No| Part No. 3 4 5
1 | M8-I b looper link 2 2 2
2 | M82 A EHEH R looper link holder 2 | @ | &
3 | Ms3 I 45 thickness washer 0 | 0
SM8-3 J5 thickness washer 1 0 |
4 M8-4 Rl upper looper shaft 1 1 1
5 M8-5 KA big washer 1 l 1
6 ME-6 EEHMEER upper looper shaft rear bashing 1 | 1
7 MB8-7 & RhRiTEE R upper looper shaft foot bushing 1 I 1
8 M8-§ - e fhih B upper looper shaft oil seal 1 1 l
9 M8-9 25 &l it W upper looper shaft crant 1 1 1
10 M8-10 LS EHE AT upper looper shaft bar 1 1 1
11 | MS8-11 5 FT #Y connecting rod shaft pin 1 I 1
12 M3-12 i Fh washer 1 1 l
13 M8-13 i £% oil wick 1 1 1
|14 MS8-14 Hokdagifons upper looper slide bar slidel block 1 | |
15 M8-15 iKY oil felt 2 2 2
16 MB8-16 RS oil felt 1 1 I
17 ME-17 i 28 oil wick 2 2 2
18 M8-18 pE M acreen oil plate I 1 1
19 M8-19 He# felt plate 1 | |
20 M8-20 3 R thread hlder snap plate I 1 1
21 M8-21 25t i o A e upper looper shaft slide bar bracket 1 1 |
22 M3§-22 & oil seal 2 2 2
23 M8-23 W oil tube 1 1 1
24 M8-24 i oil tube 1 I 1
25 MS§-25 V28 2] i H thread amount regulating plate 1 1 1
26 M8-26 L5 E £ upper looper thread guide 1 1 1
27 M8-27 o sag FUEsT upper looper shaft thread plate 1 | 1
28 MS8-28 AR shaft bearing guaid 2 2 2
29 MB8-29 i E i i ol R lower looper holder copper 1 | 1
30 M8-30 3 looper 1 1 |
31 M8-31 R sl upper looper crank bearing 0 1 0
5M8-31 FE st upper looper crank bearing 1 0 1
32 M8-32 RN threading rube 2 2 2
| 3 M8-33 P LT 2 il two for thread guide 1 1 |
1 S074 AR ET shaft screw 8 3 8
2 S0384 M EF EFT L Bh ST scre - 2 2 2
3 S058 Lo Bhh AR ET upper looper shaft crank screw 1 1 1
4 W12 25 il e 2 upper looper shaft washer 1 1 1
5 S009 F- 25 b il W 22 link pin set screw 1 I 1
6 5101 Fah i RS nexagon socket screw 1 1 1
7 S036 R T upper looper shaft screw 1 1 1
8 W04 HW RS wather 1 1 1
9 5032 &5 &t ahit £k 32 88¥T  upper looper shaft thread guide screw | 2 2 2
10 S027 ) 2 % )% B 2 ET thread amount regulating plate 2 2 2
1 S037 VR 2 5 B ] screw ! I 1




12 | 5014 S LR T looper shaft thread guide screw 2 2 2
13 WOS 55 ek 25 4 looper shaft thread guide washer 2 2 2
14 S097 I 25 5t Sl S P BT upper looper shaft thread plate screw 1 I |
15 S062 i n 2111 upper looper shaft thread plate screw ] ] 1
16 S012 L A e 4 e LT thread holder snap plate screw 1 1 1
17 S095 ek P T thread holder snap plate screw ] 1 1
18 S015 - 25 % (6 5T upper looper set screw 1 | |




. TE$HER4 / Lower looper assemblies

PS5 | FHEES | 4 B Natie ¥ & Amt Req.

Ref.No | Part No. 3 4 5
] M9-1 JE lower looper shaftcopper bushing 1 1 0
5M9-1 I washer 0 0 :

2 M9-2 T 25 Rh iR B lower looper shaft washer 1 ] 1
3 M9-3 Mt oil seal 1 1 2
4 M9-4 T & AIER lower looper tront bushing 1 1 1
5 MB9-5 THHEER lower looper rear bushing 1 1 1
6 M9-6 T3 lower looper holder 1 1 1
7 M9-7 TEHmmEh lower looper crank washer 2 2 5
& M09-8 T a5 lower looper 1 I 0
Y M9-9 el 5 copper washer 1 1 1
10 M9-10 it £k thread quide 1 1 1
1] M9-11 THHd% lower looper thread guide 1 1 I
12 M9-12 T =F1%E lower looper 3-thread guide 1 1 1
13 M9-13 T 5 $h lower looper shaft 1 1 0
5M9-13 TS5 lower looper shaft 0 0 1

14 M9-14 T 45 &2 sh ih 5 lower looper crank 1 1 0
5M9-14 Tz lower looper crank 0 0 1

1 S036 T 5 R T lower looper shaft screw 1 1 r
2 W04 oFf S 2 elastic washer 1 I I
3 5101 3 A aRET crank screw 1 1 1
4 S060 TR cower looper holder screw 1 | 1
5 W12 T REHE lower looper holder washer 1 1 1
6 w07 THHREHE lower looper holder washer 1 1 1
7 S022 T 25 £ R E] lower looper screw 1 1 1
8 S032 T &5 L S 4R ET lower looper thread guide screw 1 1 |
9 S067 fi 49 4R ¥ crank screw 0 0 2
10 S015 fill B R £ T crank screw 0 0 2




10




+. BIE$tER4 / Front lower looper assemblies

F S

TR

#H & Amt Req.

Ref.No| Part No. % ﬁ; e 3 4 5
1 SM10-1 il 25 £1 38 front looper shaft holder 0 0 I
2 5M10-2 Al EF front looper 0 0 1
3 5M10-3 AR front looper shaft regulding washer 0 0 1
4 5M10-4 HIl S5 EF il frong looper cranlk 0 0 1
5 5M10-5 Wit regulafting plate 0 0 1
6 5M10-6 T tegulating palte pin 0 0 2
7 5M10-7 iiEs" oil thread 0 0 2
8 5M10-8 S £ AT front looper shaft front bushing 0 0 |
9 SM10-9 HISH R EER front looper shaft rear bushing 0 0 1
10 5M10-10 SR frong looper shaft 0 0 1
11 5M10-11 | HRahHE driving lever 0 0 I
12 5M10-12 | Hahih#s driving crank 0 0 1
13 SMI0-13 | AUSyE Mk front looper slide block 0 0 1
1 S005 g RrE::L - $3] front looper thread ruide screw 0 0 1
2 S016 A5 B SR ET front looper guide set screw 0 0 1
3 S060 Al £ R R ET front looper holder set screw 0 0 1
4 w12 Al R ET front looper holder screw washer 0 0 2
5 S028 A5 £ R R ET front looper crank screw 0 0 2
6 $101 Al £ WX EISRET  front looper crank holder set screw 0 0 1
/) 5043 05K 2 49 T 22 nexagon socket sefscrew 0 0 1
8 S094 O iy 4 e T 22 driving levdr set screw 0 0 1
9 $093 55 ) i 479 R R T driving lever set screw 0 0 1
10 E03 + % snaPrin_g 0 0 1







+—. ¥FT&OEERS / Cam assemblies

F 5 RS | 5 g o B ® Amt Reg
Ref.No| Part No. 3 4 5
IREEE G bearing snap uing screw 0 0 1
2 | 5M11-2 ¥ FF i EF A bfeat guide camtop 0 0 1
3 5MI11-3 il 7 15 e shaft snap crank screw 0 0 I
4 5M11-4 EH 74 shaft snap washer 0 0 I
5 5M11-5 98 il i crank adjusting pin wather 0 0 I
6 SM11-6 b e i R crank adjusting pin nut 0 0 |
7 5M11-7 R TR SR holder finger nut 0 0 1
8 5M11-8 b A A5 1R _holder finger 0 0 1
4 5M11-9 i E thread guide plate screw g | D 1
10 SMI11-10 TR thread guide plate screw 0 0 1
11 5M11-11 | SRR thread guide finger set screw 0 0 1
12 5M11-12 id et thread guide for 2-thread screw 0 0 2
13 5M11-13 | S&B washer 0 0 I
14 SM11-14 T T B thread guide hook screw 0 0 1
15 SMI11-15 | FRACHR B 0 0 1
16 SMIL-16 | L& thread guide hook 0 0 1
17 SM11-17 R £ 2-thread thread guide 0 0 1
18 SM11-18 kiR rear thread guide finger set screw 0 0 l
19 SM11-19 | SEREE thread guide tube bushing 0 0 2
20 SM11-20 it 2k % thread guide tube 0 0 I
21 SM11-21 | idERE R thread guide tube olamp 0 0 2
22 SM11-22 a2 thread tension plate holder 0 0 1
. 23 SM11-23 | JekiE holder spool 0 0 1
24 SM11-24 | &l holder spool 0 0 2
25 5M11-25 I B holder spool spring 0 0 1
26 SMI1-26 | WHEETFARTESRE]  presser nut 0 0 |
I S002 il e 455 P8 R 5T bearing snap ring scrwe 0 0 2
2 S009 T £ Y5 T 2 cam set screw 0 0 2
3 S101 14 il T R R E] crank set screw 0 0 1
4 W12 4 iy R crank washer 0 0 1
- W06 {4 1R R e crank adjusting pin wather 0 0 1
6 NO2 Y 5 0 crank adjusting pin nut 0 0 1
T NO3 e A SR B thread tension scrwe nut 0 0 ]
8 S032 W A AR T thread tension screw 0 0 1
9 | So003 it EG U E] thread guide plate screw 0 0 2
10 | 8017 TR TT thread guide plate screw 0 0 |
1 S038 TR ARG E VR TT thread guide finger seet screw 0 0 1
12 5027 MR fR R T thread guide for 2-thread screw 0 0 3
13 Wil i washer 0 0 |
14 5020 JEER ENER E] thread guide hook screw 0 0 I







+ = . ETHEHE4 / Differential feed assemblies

o e B & Amt Req
Ref.No| Part No. 3 4 5
I M12-1 15 A1 W 1T % stich length reglating shaft 1 1 I
2 | MI22 LR spring ! ' :
3 M12-3 AT b B oil washer 1 1 1
4 M12-4 £F#H R e A stitch length regulating cam asm ] 1 1
5 | MI2-5 R Y B stitch length regulating block 1 I |
6 Mi2-6 FHIE R Y A R IR stitch length regulating block spring 2 2 2
7 M12-7 e stitch length cam 1 1 1
8 M12-8 EHIE YT R stitch length regulating plate 1 I I
9 M12-9 Al feed lingth cam 1 | I
10 M12-10 LTt iy feed cam spring | | I
1 MI2-11 B A A e i feed cam pin 1 1 1
12 [ mi-12 | A feed link j EERE
13 M12-13 i AR feed rod rolling pin bearing 1 | 1
14 MI12-14 15 7 it # feed crank | ] 1
15 M12-15 Fe sl AT differential link - 1 | I
16 M12-16 % &) i dofferential crank 1 1 ]
17 M12-17 #H I pin | 1 I
18 M12-18 F )RR differential shaft bearing | I 1
19 MI2-19 UES) oil seal 1 | 1 1
20 M12-20 14 & snap ring 1 1 1
21 M12-21 o ¥ spring I I |
22 MI12-22 HE washer | I I
23 M12-23 YT i B regalating block I 1 1
24 MI12-24 i [ washer 2 2 2
25 MI2-25 | i&Alidhie R feed cam | 1 0
26 M12-26 e washer — | I |
27 M12-27 Zah R differential regulating holder 1 1 |
28 M12-28 lﬁﬂﬁﬁﬂ regulating screw I | I
29 ‘MI12-29 W regulating screw spring I 1 l
30 M12-30 PN R R o differential rigulating link 1 1 I
31 SM12-31 M AT O A crank link cam 0 0 I
| S096 Fe B EEAT B §T differential link screw 1 | [
2 S101 ¥ Bl W R T differential crank screw 2 2 2
3 $028 EElic] 531 snap ring screw 1 I 1
4 Wi5 s [ washer 1 1 1
5 S01 #hH washer 2 3 2
6 S037 # 2 Y AT SR ET differential positon screw | | 1
7 S012 F iR Rl spring screw 1 I I
8 | s034 E TR RERET  differential set screw HERE
9 SO79 REl SCrew I 1 1
10 5027 el YT REET differential positop screw 1 1 1
11 S032 2T R R ] differential positop screw 1 I I
12 043 IR IR 1T R AR ET stith length I 4 4 1
13 S008 Tt A RV 54 feed cam regulating screw ] I 1
14 SO11 B OERT] feed cam screw l 1 1
| 15 | so040 e screw 1 I |
16 S036 BB IR T e B T stitch length screw I I l







+=. #8FEHERS | Feed doy assemblies

F 9 | FH%S %, i N £ & Amt Req.

Ref No| Part No. 3 4 5
1 M13-] R doy link plate 1 I 1

2 M13-2 LR ~ feed doy holder 1 1 |

3 MI3-3 | EFIFE differential feed doy holear I I |

4 M13-4 TR - feed doy lift slide block 1 I I

5 M13-5 i A i R k(L HLF)  feed doy lift slide block shaft bearing | 1 1 :

6 M13-6 3% - snap ring I I I

7 M13-7 ZEa s R differential feed slide block . 1

8 Mi3-8 i R fh Lo o slide block eccentric share ! | 1

0 M13-9 a5 A e (e L direrential feed slide block eccentic washer | 1 ) 1

10 M13-10 i 23S T E T 3 ] slide block eccentric shaft bushing I | I

1 M13-11 5 At il feed shaft 1 | f
12 | MI3-12 | EfisABRE feed shaft bashing (left) l | 1

13 M13-13 i ESE S feed shaft bashing (right) 1 r e ]

14 M13-14 125 11 TR 2t B8 feed regulating crank 1 I 1

| 15 | MI3-15 4 washer ] 1 |
16 M13-16 BT RER feed doy holder link | | 1
17 M13-17 B EHE feed doy holer link bashing o 1
18 M13-18 51 F R R differetial feed doy holder link bashing | 2 5, 2
19 M13-19 HE 3 5 2R ok B2 ~ crank slide block cover 1 | |
20 M13-20 (1 b R crank slide block I 1 |
21 M13-21 Fah O 8T feed regulating crank . l
22 M13-22 Feal oF BEH differential feed doy holder link I | I
23 M13-23 AT RENE differential feed doy holder link bushing I 1 l
24 M13-24 ZEh A REHERE pifferential feed dov holder link bushing washer | 2 2 2
25 M13-25 ERIE screw oil plate | .
26 M13-26 FRFN feed doy carrier connection rod | I ]
27 M13-27 gl sealing connecting ring l I !
28 M13-28 i 2 Ef ik adjustable oil seal 2 2 2
29 M13-29 wE T sealing connecting rod I | I
30 M13-30 15 At o A (L3l ~ feed doy link ecentric shaft 1 | 0
5M13-30 1% 117 7 ¥ HF (iU il feed doy link ecentric shaft 0 0 !

31| MI331 | EEVF ~differential dog ek [
SM13-31 b3k differential dog _ 1 . 0 |

32 M13-32 &35 A o main feed dog - I ] 0
SM13-32 | kA main feed dog 0 0 I

33 M13-33 1% F main feed dog ! I 0
o sMi3-33 | Esfid main feed dog HENE
I S028 i £ R T regulating bushing ] I !
[ 2 5005 B F S R feed dog bushing screw 1 ! |
3 | S024 4 RIEWORT] SCTEW I | |
Y S100 F ik F & ] main fed dog screw 2 2 2
5 | s029 Jedi F U FFIRET dog hloder link RNy
6 S006 6 5 il AR T ] feed dog lift slide block screw | I |

1 S101 {1 1570 i R e 7] o feed shaft crank screw (right) 3 2 2

8 S012 AT 33 crank screw (left) 5 5 5

9 S069 il W it &) s R T crank slide block cover screw 2 2 2
10 S034 % BT tooth rorks screw l 1 1
11 S046 7 XL BN tooth rorks screw 4 4 4
12 S031 e SCTEW I 1 1
13 NO2 A 356 A thh 13 5 0 reed crank pin shaft nat 1 1 1







+m. 571&B4% / Frimming assemblies

5 | FmS % B K ¥ & Amt Req.

Ref.No| Part No. 3 4 5
1 Mi4-1 L TIEH upper knife driving connecting link I 1 1
2 M14-2 I upper knife crank l | 0
5M14-2 1 7] upper knife crank 0 0 1
3 M14-3 i 4 B crank pin | 1 1
4 M14-4 BWJE <t upper dnife frame rock shaft 1 | |
5 M14-5 EsAER upper knife frame rock shaft brshing life 1 | 1
6 M14-6 LIIs AR upper knife frame rock shaft bushing right 1 l 1
7 Mi14-7 [ washer I l l

8 M14-8 )R upper knife holder I l a
SM14-8 =TI upper knife holder 0 0 1
9 ‘M14-9 EEL: snap ring | I 1
10 M14-10 T R upper knife holder pin 1 1 I
11 Ml14-11 EJ] upper knife | I 1
12 M14-12 i [ washer 1 I 1
13 M14-13 FR lower knife holder 1 l 0
5M14-13 | FAR lower knife holder 0 0 |

14| Mi414 | FIIRER ~lower knife holder bushing 1 § | 0
15 MI14-15 RPIE 3 5 lower knife holder spring 1 I !
16 M14-16 IR ZE1 lower knife holder 1 1 1
17 M14-17 7] lower knife 1 1 1
18 MI4-18 FIE#R lower knife holder looking plate ] 1 !
T S057 =1L 3] snapring screw 2 2 2
2 S010 b0 0 R T upper knife cramk set screw | I 1
3 S043 b0 b R T upper knife cramk pin screw 1 1 1
4 S074 b ) EEFFERET upper knife conneting link screw 2 2 2
5 S046 ET) R E] upper knife holder screw 1 I 1
6 S025 ET)RERE] upper knife screw 1 I 1
7 S036 T IIERR T lower knife holder locking plate screw I I 1
4 S033 T IIREEET lower knife holder locking plate screw 1 1 I
9 S045 T ¥R lower knife snap plate screw 1 ..
10 S022 IRt T 53] lower knife snap plate screw 1 | 1
1 NO1 BIEEL T 1 lower knifc snap plate screw 1 1 |







+ 3. EHE4 / Presser foot assemblies

S RHHS | g — # # Amt. Req.
Ref.No| Part No. : 3 4 5
| M15-1 Vi presser foot holder 1 1 1
2 M15-2 He JiE i 42 presser foot shaft bushing | 0 1
3 M15-3 i B 52 Y presser foot holder pin | 1 0
4 M15-4 HE B 42 & presser foot holder shaft ] 1 ]
5 M15-5 i [ A presser foot shaft bushing 1 ] |
6 M15-6 T P e 4 PR presser foot shaft snap ring | | 1
7 M15-7 EEEED lever spring 1 1 1
8 M15-8 J D R 4 presser foot crank 1 1 1
9 M15-9 e R i presser foot lifting lever | 1 1
10 M15-10 FE 5 &) hook 1 1 1
1 M15-11 R B i spring I I ]
12 M15-12 LD thread cutting knife 1 1 1
13 M15-13 e #F presser barhead 1 1 1
14 M15-14 FE#F 3 presser bar spring | ] |
15 M15-15 JEFFORET presser regulating screnl ] 1 1
16 M15-16 I B4R F presser foot lifting handle 1 1 1
17 M15-17 FE $& 55 presser foot lifting anh | ] 1
18 M15-18 iR T presser foot lifting handle bracket 1 ] 1
19 M15-19 EHE presser bar bushing l 1 1
20 M15-20 B 1) 8% presser foot liftin spring 1 1 ]
21 5M15-21 HE B o presser foot 0 0 1
22 M15-22 HE ) 2 B b presser foot holder conneting plate 1 1 ]
23 M15-23 T B 45 presser foot holder | 1 1
24 M15-24 IEMAE TR presser foot base | 1 1
25 M15-25 JE B JEC M 8 v presser fool 1 1 1
26 M15-26 KRR presser foot holder cover | ] i
27 M15-27 JE M4 F presser foot form 0 I 0
28 M15-28 K B iE R presser foot base 0 I 0
29 M15-29 s JHE B lifter presser foot 0 1 0
30 M15-30 H R presser form I 0 0
31 5M15-31 B presser form 0 0 I
32 M15-32 i TR MR T presser foot lifting handle pin I . .
1 S059 s Y 9 ) R €T screw 1 1 1
2 5030 T B 5 2 S o SR T set screw 1 1 |
3 S011 JE B B b R T presser foot holder commecting plate screw | 2 2 5
4 S016 T presser foot holder screw 1 ] 1
5 S004 J R JEE AR 98 )y R T screw 1 1 I
6 S013 He B 5 3 W BB T SCrew | 1 1
7 S068 5 i I 5 R T presser foot crand screw \ i 1
8 NO3 iR B} nut ] 1 |
9 S010 s i b R fr R €T presser foot crand screw 1 i 1
10 S009 i B 4% 5 F 8 5T presser foot shaft snap washer screw | 3 3 3
11 S043 L 3] screw l 1 L
12 S071 W TR ET thread cutting knife screw 2 y. 3
13 S007 B 425 presser footlifting handle screw 1 1 1







75 . EEER4Y / Lubrication assemblies

P 5 FH%S | 4 B R ¥ B Amt Req.

Ref.No| Part No. 3 4 5
1 M16-1 e oil pump worm gear 1 1 I
2 M16-2 rﬂﬂﬁfﬁ!ﬁﬁlﬁﬁ | oil pump rotator bushing 1 1 |
3 M16-3 s 0il pump rptatpr shaft ! 1 1
4 M16-4 MR e G oil pump rotator I | I
5 M16-5 MEEm oil pump cover plate 1 1 1
6 MI16-6 it 2% oil clearner 1 1 I
7 M16-7 o 2 1 oil cljerner joint ! I }
8 M16-8 i f@.ﬂﬂ_ﬁ_ﬁ_& oil clerner cover | 1 1
9 M16-9 {7 o o T 21 E | oil clerner cover seal ring | 1 I
10 | ML6-10 | #9HRF ingicaing plate I 1 |
1 M16-11 M oil tbe 1 1 |
12 M16-12 WE Rkl oil tube joint 1 1 |
13 MI16-13 ih A 2Kk 11 oil tube joint 1 1 1
14 M16-14 & 3% oil tube shap ring 4 4 4
15 MI16-15 iy lubrcate bushing 1 1 ]
16 MI16-16 Al A% upper screen 1 1 1
17 M16-17 TR 2% lower screen | | I
18 M16-18 1Y 8 regulating pin I 1 b

19 | M16-19 | Wikt & R oil show bracket SN N
20 M16-20 Mkt o oil show cleaner link | | I
21 MI16-21 WRER LS oil show cleaner guard 1 | 1
22 MI16-22 i oil pan ] l 1
23 M16-23 A oil pan washer 1 1 1
24 MI6-24 | kR4 I boug on with 1 ! I
25 M16-25 i b 21 S _oil dial 1 1 |
26 M16-26 b i A [ oil seal 1 | I
27 M16-27 b £k o1l pan magnet 1 l I
28 M16-28 (R 8 R v o oil pan magnet cover 1 1 1
29 M16-29 i {Hh 1 ] 5 2 oil sereen holder 1 1 [
30 M16-30 il {1 oil screen felt 1 | 1
31 M16-31 kR il bouy | 1 1
32 M16-32 o A e oil pump asm 1 1 |
33 M16-33 [l 4 4 1 I l
34 M16-34 it & 1 I I
I S057 HESL VRS 34 oil pamp worm gear screw 2 2 2
2 S024 I P 8T oil cleaner screw 3 3 3
3 SO86 Ty L TR T oil tube joint screw ] | 1
4 S063 T A L TR ] oil tube joint screw 1 1 |
5 5052 A 218 T oil screcn screw 1 I 1
6 S039 MR 2 s R ET oil screen cover screw 3 3 3
7 $042 i ot M 2 S PR oil boy finger screw 2 2 2
8 S037 it £ T L S R T oil pan magnet cover screw | | 1
9 SO66 T 14 e e T oil pan oil screw 1 1 1
10 S048 iR T oil pump screw 1 ] 1
11 S065 e ET oil pumps asm svrew 1 1 I







++t£. EFEHERS / Feed snap assemblies

F B ERES| 5 & - | % B Amt. Req.
Ref.No| Part No. 3 4 5
1 MI17-1 itk oil seal 1 1 |
) M17-2 HLEF 20 2% needle cooler | 1 0
SM17-2 HLEr ¥ £ 2% needle cooler 0 0 |
3 M17-3 hE oil tube bracker 1 1 1
4 M17-4 Bk M & Al b 2R oil wick 1 ] I
5 M17-5 TrEMaE lower oil cover 1 ; 1
6 M17-6 T eEM & lower oil box 1 I 1
7 M17-7 i 5 oil felt | ] 0
5M17-7 h 8 oil felt 0 0 1
R M17-8 MWL oil wick 1 | 1
g M17-9 AR cloth guide holder 1 1 1
10 M17-10 134 L oinge plate 1 1 1
11 M17-11 iR R oil felt block 1 1
12 | MI7-12 | EREEW hinge pin 1 1 1
13 M17-13 543 i1 hinge spring 1 1 0
14 M17-14 PEHR snap plate 1 1 1
15 M17-15 P4 snap plate bracket 1 1 1
16 M17-16 SEbag ] snap plate 1 1 0
SM17-16 | #4¥HR snap plate 0 0 1
1 SO18 PE R ET snap late screw 1 1 ]
2 W09 M washer 1 | 1
3 S021 Bt IR ET hinge spring screw 1 1 1
4 5026 g1 331 hinge screw 2 2 2
5 Wil HH washer % 2 2
6 NO3 i §iia nat | ] 1
7 5047 15 11 32 R IR ET cloth guide holder screw 1 1 1
8 S037 HLEH S HI 2R 4R €T needle cooler screw 3 3 3







T\, &Z2&R4> / Thread spool assemblies

AL A o~ —— & Amt Req.
Ref.No| Part No. ‘ 9 4 5
] MI8-1 k& upper thread columm | | |
2 Mi18-2 | T lower thread columm | 1 1
3 Mis-3 | B bushing I I r
4 MI18-4 {CfOek 3 long thread spool troy bracket 1 I 1
5 M18-5 FEE thread guide hook 4 4 4
| 6 | Mig6 HATH ~_ spool pin 3 - 5
7 MI8-7 g spool tray 3 4 5
8 M18-8 sl e [T & centering device 3 4 5
9 MI8-9 L. clamp plate | | 1
10 MI18-10 £ i spool tray cushion 3 4 5
1 MI8-11 FiLH thread tuide connecting bar 1 I i
12 MI8-12 IR ik % thread guide joint I 1 |
13 M18-13 [l i B2 thread stamel holder 1 I I
14 MI18-14 TP thread guide bar i I I
15 M18-15 KT thread spool trav bracket 1 1 I
16 MI8-16 it e it thread guide plate | I k..
¥, MI18-17 FEE R thread spool tray sracket | l I
I8 MI8-18 R thread guide hook 3 3 3
19 MI18-19 | #&iH rubber seal | | 1
I S088 TFEERT] thread guide hook screw 4 4 4
2 NO6 FER IR B} thread guide hook screw 4 4 4
3 W02 G £ B thread guide washer 4 4 4
4 S075 B T clamp plate screw 3 3 3
5 S051 B R R ET styck holder screw I I I
6 NO4 g b nut 8 8 8
2 Wi6 TR lower washer 2 2 2
8 NOS5 W Bf - nut | 1 1
28 W05 1318 - nut 4 4 4
10 SO87 (&1 5 8 T ) thread stand holder screw I 1 |
1 S089 [ S BT fE U E ] thread stand holder join screw 1 1 1







+h. . HERIER4Y / Plater row material assemblies

BB | EHRE 5 " o ¥ & Amt Req.
Ref.No| Part No. | 3 4 5
1 M19-1 Bl FE £ machine head plate | | |
2 M19-2 T R head shockproof cusion | )
3| MI93 #2FTM8XSS ' screw 4 | 4
4 M19-4 FESBR T 1 [ 5 3 SCrew 4 4
5 M19-5 FARE pig washer 12 12 12
6 M19-6 FERERTE plate doy link bushing i 4 4
7 M 19-7 HEE 1 row material trollgh bracket I I |
8 M19-8 HEf (1) row material trough (1) 1 1 .
9 M19-9 HEEHE(2) row material trough (2) | | |
10 M19-10 HL K s head shockproof cushion 1 | 1
1 5076 HESH M 5T row material seat screw 3 3 3
2 w13 HEF A 4 row material washer 4 4 4
3 S077 HERH AR ET row material screw 4 4 | 4




—+. BEVIMI4ER 4 / Accessories assemblies

F =5 | FHRS %, i ¥ & Amt. Req.

Name

Ref.No| Part No. 4 | 5

3

| M20-1 pLAE machine head cover 1 1 |
2 M20-2 M/ 1000cc oil can/100cc 1 1 1
3 M20-3 T i 4 notes oil 1 1 1
4 M20-4 &< tundish 1 | I
5 - M20-5 e/ 50cc oil can/50cc ] 1 1
6  M20-6 e F(6mm) spanner 1 1 1
7 M20-7 R F(Tmm) spanner | 1 1
8 M20-8 $F(8mm) spanner 1 1 1
9 M20-9 A7 fARF(.Smm) cross screw driver 1 1 1
10 M20-10 P S 4R F(2mm) cross screw driver I 1 1
11 M20-11 M7 iR F(5mm) cross screw driver 1 1 1
12 M20-12 7~ iR F(6mm) cross screw driver 1 1 1
13 M20-13 R 22 J)(/) screw driver 1 1 1
14 M20-14 8R4 T () screw driver 1 1 ]
15 M20-15 e TI(K) screw driver 1 1 1
16 M20-16 W tweezer 1 1 1
17 M20-17 Fol¥s5 metal guide 1 1 |
18 M20-18 i e presser foot base 1 ] 1
19 M20-19 Rl i presser foot base chain 1 1 1
20 M20-20 B & affach nentbox 1 1 |
21 S009 [ikag: 4] thimble screw 1 1 1
22 DCX27 Lt needle 4 4 4
23 MI11-19 T 7] lower knife 1 | ]
24 | MI136 itk oil filter 1 1 i1







958 A1+ At

=3
@ L’% b VAR BRI 2% i
O g saw | 2 P wr | nr
, #
e 23| g5 P g | TR {50 ol om| 7
g #4
958-3- —F#Hg-ﬂi ﬂx ":P
S0SF1 |54, 4Fndik¥ i |E784|D438|D674| H442|P152D-3| LP26|KG131-E| KJI10F [KF25-A[KJ09B-E| DC27#9
04 |k
958-3- | Kihik, M. iE
504M 1| B FHcat4 5 94 5| E934| D438 | D912| H442|P152D-A| LP26|KG131-E| KJ10F [KF25-A|KJ09B-E| DC27#9
15 | RAEL
958-3-| —fixskyy, #. P
504M2| B4h, B TR A4E|ES00 | D440| D095 | H445 P253E-4| LP26 | KG131-E| KJ10F [KF25-A[KJ09B-E| DC27#11
04 |IBH#EE L
—fcikty, ¥, ¢
958-4- | B4, ATHEA
514M2| &, Ja4. JLF 3 |E919|D440|D095| H445|P253E-4| LP26|KG142-E| KJ13F [KF26-A[KJ11B-E|DC27#11%2
24 |BE R, HAEF
#
—Arikyy, &, F
958-5- 1 B4y, M T#T,
516M2|pg & . 474, iE5h| E982|D489|D502| H497| P504-A |LP26 |KG153-E| KJ13F [KF26-A|KJ11B-E|DC27"14*2
-35 [MRFAAMEAEL, A
A 0.8cm
—fciky), BA
958- |4, i&F LHEM,
516M2| a4 & ) 3 4 Fo | E986 | D489 | D502 | HS00| P502-A |LP26 [KG155-E| KJI3F |KF26-A|KJ11B-E[DC27*14*2
55 | RAEEFELEST
B 1lem
—RLy, BAE
958-5-| 4 i& F 443 M 89
S16X2| i 4% . A 4% % 4F | E870|D490| D502 | H501| P960-A | LP38 |KG155-E| KJ13F |[KF26-A[KJ11B-E[DC27¥18%2
56 |k, AAERAEH
R &) AR X, B By




COMPONENTS FOR 938-3-4-SMODE

-»
S B P | S| k| [®| @ |
PURPOSE .| NooF
NMOF | NO.OF NEEDEL|LOWER
0 PRESSER | UPPER | NEE W NO.OF
MODE il uﬂ FDST LOOPER C?..ATIIPF H]?: ol e NE[ESLE
PLATE DOG : SHAFT | SHAFT
FEED DG
958-3-| Front-concealed
505F1 | seam thin-middle- |E784|D438| D674 | H442|P152D-3| LP26|KGI31-E| KJI0F |[KF25-A|KJ9B-E| DC27#9
-04 thick cloth
958.-3- Ctil:tfmg fea:: thin
504M 1 ) E?P]J i E934 | D438 D912 H442|P152D-A| LP26 | KG131-E| KI10F |KF25-A(KJ09B-E| DC27#9
5 decoration of blouses
' and hand kerchiefs
General sewing :
938-3-1  for thin-middle-
504M2 thick cloth, E800 | D440| D095 | H445|P253E-4) LP26 |KG131-E| KJ10F |[KF25-A[KJ09B-E| DC27411
04 applicable to
trousers piperation
General sewing for
thin-middle-thick
958-4- cloth, shoulder and
514M2 armpit sewing E919 | D440| D095 | H445 (P253E-4| LP26 | KG142-E| KJ13F |[KF26-A(KJ11B-E|DC27%11*2
24 | knitting underwear
and women
and chidren clothes
General sewing for i
958-5-| thin-middle-thick
516M2| cloth,applicable to |E982|D489|D502| H497| P504-A | LP26|KG153-E| KJ13F [KF26-A|KJ11B-E DC27%14*2]
-35 | trousers bed-gown
shirt
_—
General sewing for
958- very thick cloth
applicable to ; o
S16M2 o s blouses:siide E986 | D489 | D502 | H500] P502-A | LP26|KG155-E| KJ13F |[KF26-A|KJ11B-E|DC27%14%2
-55 | and shoulder seam
sewing width Iem
General sewing for
058-5-| very thick cloth
applicable to side :
516X2 or inside E&70 | D490|D502| H501 | P960-A | LP38 | KGI155-E| KJ13F |[KF26-A|KJ11B-E[DC27#] 8*2
-56 crotch with 2-
board presser-bar




